PROGRESS REPORT

CGEWHO - CHENNAI PHASE-III PROJECT

31.01.2020

BLOCK

STATUS AS ON 31.01.2020

Al BLOCK

Piling work 100% completed.

Earth work excavation for Pile Cap works 100% completed.

Plain Cement Concrete (P.C.C) For Pile Cap work 100% completed.
Pile Chipping Work 100% completed.

Pile Cap casting 100% completed.

Earthwork backfilling 100% completed.

Stilt Floor Plain Cement Concrete (P.C.C) work 100% completed.
Stilt floor Columns Concrete 100% completed.

First floor level slab Concrete Casting 100% Completed.

Columns up to Second floor level 100% completed.

Second floor level slab First half Concrete Casting 90% Completed.
Shuttering and bar bending work for Second Half of Second Floor level slab
90% completed.

BLOCK

STATUS AS ON 31.01.2020

A2 BLOCK

Piling work 100% completed.

Earth work excavation for Pile Cap works 100% completed.

Plain Cement Concrete (P.C.C) For Pile Cap work 100% completed.
Pile Chipping Work 100% completed.

Pile Cap casting 100% completed.

Earthwork backfilling 100% completed.

Stilt Floor Plain Cement Concrete (P.C.C) work 100% completed.
Stilt floor Columns Concrete 100% completed.

First floor level slab First Half Concrete Casting 100% Completed.
Shuttering and Bar bending work for Second Half of First Floor level slab
30% completed and balance work on progress.

First floor column bar bending and shuttering works in progress.

BLOCK

STATUS AS ON 31.01.2020

B1 BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed
Columns up to Second floor level 100% completed.
Second floor level slab Concrete Casting 100% Completed
Columns up to Third floor Level 100%Completed.

Third floor level slab Concrete Casting 100% Completed.
Columns up to Fourth floor Level 100% Completed
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Fourth floor level slab Concrete Casting 100% Completed.
Columns up to Fifth floor Level 100%Completed.

Fifth floor level slab Concrete Casting 100% Completed.
Columns up to Sixth floor Level 100%Completed

Sixth floor level slab Concrete Casting 100% Completed.
Columns up to Seventh floor Level 100%Completed
Seventh floor level slab Concrete Casting 100% Completed.
Columns up to Eighth floor level 50% completed

Eighth floor level First half slab shuttering and bar bending works 50%
completed and balance works on progress

Block work in First floor 80% completed.

Block work in Second floor 55% completed

Block work in Third floor 45% completed

Model Flat Finishing works Completed.

BLOCK

STATUS AS ON 31.01.2020

B2 BLOCK

Piling work 100% completed.

Earth work excavation for Pile Cap works 100% completed.
PCC for pile cap 100% completed.

Pile Cap Casting 100% completed

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed.
Columns up to Second floor level 100% completed.

Second floor level slab Concrete Casting 100% Completed.
Columns up to Third floor level 100% completed.

Third floor level slab Concrete Casting 100% Completed.
Bar bending fabrication works for Columns up to Fourth Floor level on
progress.

Block work in First floor 30% completed.

BLOCK

STATUS AS ON 31.01.2020

C1BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed.
Columns up to Second floor level 100% completed.
Second floor level slab Concrete Casting 100% Completed
Columns up to Third floor level 100% completed.

Third floor level slab Concrete Casting 100% Completed.
Columns up to Fourth floor level 100% completed.

Fourth floor level slab Concrete Casting 100% Completed.
Columns up to Fifth floor level 100% completed.

Fifth floor level slab Concrete Casting 100% Completed.

Z.
1
=

\Progress Report No.19 (07.03.2017- 31.01.2020)\ Page 2




PROGRESS REPORT

CGEWHO - CHENNAI PHASE-III PROJECT

Columns up to Sixth floor level 100% completed.

Sixth floor level slab Concrete Casting 100% Completed.
Columns up to Seventh floor level 100% completed.
Seventh floor level slab Concrete Casting 100% Completed.
Columns up to Eighth floor level 50% completed.
Shuttering and Bar bending work for First half of Eighth Floor level slab
10% Completed and balance work on progress.

Block work in First Floor Level 85% completed.

Block work in Second Floor Level 85% completed.

Block work in Third Floor Level 15% completed.

Model Flat Finishing Works completed.

Stilt ceiling plastering 85% completed

First Floor ceiling plastering 85% completed

BLOCK

STATUS AS ON 31.01.2020

C2 BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed.

Columns up to Second Floor level 100% Completed.

Second floor level slab Concrete Casting 100% Completed.
Columns up to Third Floor level 100% Completed.

Third floor level slab Concrete Casting 100% Completed.

Columns up to Fourth Floor level 100% Completed.

Fourth floor level slab Concrete Casting 100% Completed.

Columns up to Fifth Floor level 100% Completed.

Fifth floor level slab Concrete Casting 100% Completed.

Columns up to Sixth Floor level 100% Completed.

Sixth Floor level Slab First Half Concrete Casting 100% Completed.
Shuttering & Bar bending work for Second half of Sixth floor level slab work
on progress.

Block work in First Floor Level 30% completed.

Stilt floor ceiling plastering 75% completed.

BLOCK

STATUS AS ON 31.01.2020

C3 BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to Stilt floor level 100% completed.

PCC flooring for Stilt Floor 100% Completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed.
Columns up to Second floor level 100% completed.
Second floor level slab Concrete Casting 100% Completed.
Columns up to Third floor level 100% completed.

Third floor level slab concrete casting 100% completed.

Z.
1
=

\Progress Report No.19 (07.03.2017- 31.01.2020)\ Page 3




PROGRESS REPORT

CGEWHO - CHENNAI PHASE-III PROJECT

Columns up to Fourth floor level 50% completed.
Fourth floor level slab First half Concrete Casting 100% completed.
Stilt floor ceiling plastering 80% completed.

BLOCK

STATUS AS ON 31.01.2020

D1 BLOCK

Piling work 100% completed.

Earth work excavation for Pile Cap works 100% completed.

Plain Cement Concrete (PCC) For Pile Cap work 100% completed.
Pile Chipping Work 100% completed.

Pile Cap casting 100% completed.

Earthwork backfilling 100% completed.

Stilt Floor Plain Cement Concrete (P.C.C) work 100% completed.
Stilt Floor Columns Concrete work 100% Completed.

First floor level slab First Half Concrete Casting 100% Completed.
Shuttering and Bar bending work for Second half of First Floor level slab
90% completed and balance work on progress.

BLOCK

STATUS AS ON 31.01.2020

D2 BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed
Columns up to Second floor level 100% completed.
Second floor level slab Concrete Casting 100% Completed
Columns up to Third floor level 100% completed.

Third floor level slab Concrete Casting 100% Completed.
Columns up to Fourth floor level 100% completed.

Fourth floor level slab Concrete Casting 100% Completed.
Columns up to Fifth Floor level Slab 100% Completed.
Fifth floor level slab Concrete Casting 100% Completed.
Columns up to Sixth Floor level Slab 100% Completed.
Sixth floor level slab Concrete Casting 100% Completed.
Columns up to Seventh Floor level Slab 50% Completed and balance works
in progress.

Seventh floor level slab shuttering and bar bending works 90% complete and
balance work in progress.

Block work in First Floor Level 80% completed.

Block work in Second Floor Level 45% completed.

Model Flat Finishing Works on progress.
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BLOCK

STATUS AS ON 31.01.2020

D3 BLOCK

Piling work 100% completed.

Pile cap casting 100% completed.

Columns up to First floor level 100% completed.

First floor level slab Concrete Casing 100% Completed.

Columns up to Second floor level 100% completed.

Second floor level slab Concrete Casing 100% Completed.
Columns up to Third floor level 100% completed.

Third floor level Slab Concrete Casing 100% Completed.

Columns up to Fourth floor level 100% completed.

Fourth floor level Slab First Half Concrete Casing 100% Completed
Shuttering and Barbending work for Second half of Fourth floor level slab
95% completed.

Barbending works on progress for columns up to Fifth floor.

BLOCK

STATUS AS ON 31.01.2020

COMMUNITY
HALL

Piling work 100% completed.

Earth work excavation for Pile Cap works 100% Completed.
PCC for pile cap 100% completed

Pile cap casting 100% completed.

Earthwork backfilling 100% completed

Columns up to First floor level 100% completed.

First floor level slab Concrete Casting 100% Completed
Columns up to Second floor level 100% completed.

Second floor level slab Concrete Casting 100% Completed.
Columns up to Third Floor level concrete casting 15% completed and
balance work on progress.
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PHOTOGRAPHS OF WORK PROGRESS AS ON 31.01.2020

Block Al: Second Floor level slab First half Concrete casting 100% completed.
Shuttering and barbending work on progress for second half.

Block A2: First Floor level slab concrete 1% Half completed & in 2" half beam
shuttering and barbending fabrication works on progress.
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Block B1: Columns up to eight floor level 50% completed. Shuttering and
barbending works on progress for First half of Eight Floor slab level.

&4

Block B2: Third Floor Level slab concrete 100% completed. Shuttering and
Bar bending works for Columns up to fourth floor level on progress.
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Block C1: Columns up to eight floor level 50% completed and balance work on
progress. Shuttering work on progress for First half of Eight Floor level slab.

Block C2: Sixth Floor level slab First half concrete 100% completed. Shuttering
and Barbending work on progress for Second half of Sixth Floor level slab.
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Block C3: Third Floor Level slab concrete 100% completed. Fourth Floor Level
slab First Half concrete completed .

4

Block D1: First Floor Level slab 1% Half concrete completed and for 2" half
Shuttering works & Barbending works 90% completed..
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Block D2: Shuttering & Barbending work for First Half of Seventh Floor level
slab 90% completed.

Block D3: Fourth Floor Level slab 1% Half concrete completed and for 2" half
Shuttering and bar bending work 95% completed.
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Community Hall: Second Floor Level Slab Concrete casting 100 % completed.
Third Floor Column Concrete work 15% completed and balance work on
progress.
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QUALITY CONTROL

DURING CONSTRUCTION FOLLOWING QUALITY CONTROL TESTS CONDUCTED AT

SITE:
SI.No. Materials Source from Test Result
Done
Sriperambathur, . :
1 M-Sand Kanchipuran Each Slev_e Analysis
(DY) Truck | & Silt content
Sriperambathur,
2 Coarse Aggregate Kanchipuran Each Sieve Analysis
(20mm) Truck
(DY
Sriperambathur,
3 Coarse Aggregate Kanchipuran Each Sieve Analysis
(12mm) (DY) Truck
4 Cement Third party testing is being done.
5 Steel Third party testing is being done.
5 pile Integrity Third party testing is being done.
7 Soil Compaction Third party testing is being done.
8 RCC cubes are being tested and Register is being maintained.
9 Slump test conducted at site to insure workability if concrete.

Progress Report No.19 (07.03.2017- 31.01.2020))| Page 12




PROGRESS REPORT
CGEWHO - CHENNAI PHASE-III PROJECT

PHOTOGRAPH OF QUALITY CONTROL AT SITE

Concrete Cube Compressive Strength Testing
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20mm & 12mm Aggregate Sieve Analysis Testing

/
Iglt Progress Report No.19 (07.03.2017- 31.01.2020)]  Page 14




PROGRESS REPORT
CGEWHO - CHENNAI PHASE-III PROJECT

Fine Aggregate Sieve Analysis Testing
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